GC6890

INSTRUCTION BOOK / PARTS BOOK

HIGH SPEED SEWING MACHINE I

TYPICAL






IMPORTANT SAFETY INSTRUCTIONS

To get the most out of the many functions of this machine and operate it in safety,it is necessary to use this
machine correctly.Please read this instruction Manual carefully before use.Whe hope you will enjoy the use of
your machine for a long time.Please remember to keep this manual in a safe place.

1. Observe the basic safety measures,including, but not limited to the foliowing ones,whenever you use
the machine.
2. Read all the instructions,including,but not limited to this Instruction Manual before you use the machine.
In addition, keep this Instruction Manual so that you may read it at anytime when necessary.
3. Use the machine after it has been ascertained that it conforms with safety rules/standards valid in your
Country.
4. All safety devices must be in position when the méchine is ready for word or in operation.
The operation without the specified safety devices is not allowed.
. This machine shall be operated by appropriately-trained operators.
For your personal protection, we recommend that you wear safety glasses.
. Forthe following, turn off the power switch or disconnect the power plug of the machine from the
receptacle.
7-1 For threading needle(s), looper, spreader etc. And replacing bobbin.
7-2 For replacing part(s) of needle, presser foot, throat plate, looper,spreader, feed dog, needle guard,
folder, cloth guide etc.
7-3 For repair work.
7-4 When leaving the working place or when the working place is unattended.
8. If you should allow ail, grease, etc. used with the machine and devices to come in contact with your eyes
or skin or swallow any of such liquid by mistake, immediately wash the contacted areas and consult a
medical doctor.

~N oo

9. Tampering with the live parts and devices, regardless of whether the machine is powered, is prohibited.

10. Repair, remodeling and adjustment works must only be done by appropriately trainde technicians or
specially skilled personnel. Only spare parts designated by can be used for repairs.

11. General maintenance and inspection works have to be done by appropriately trained personnel.

12. Repair and maintenance works of electrical components shali be conducted by qualified electric
technicians or under the audit and guidance of specially skilled personnel.

Whenever you find a failure of any of electrical components, immediately stop the machine.

13. Before making repair and maintenance works on the machine equipped with pneumatic parts such as
an air cylinder, the air compressor has to be detached from the machine and the compressed air supply
has to be cut off. Existing residual air pressure after disconnecting the air compressor from the machine
has to be expelled. Exceptions to this are only adjustments and performance checks done by
appropriately trained technicians or specially skilled personriel.

14, Periodically clean the machine throughout the period of use.

15. Grounding the machine is always necessary for the normal operation of the machine. The machine has
to be operated in an environment that is free from strong noise sources such as high-freauency welder.

16. An appropriate power plug has to be attached to the machine by eledtric technicians. Power plug has to
be commected to a grounded receptacie.

17. The machine is only allowed to be used for the purpose intended. Other used are not allowed.

18. Remodel or modify the machine in accordance with the safely rules/standards while taking all the
effective safety measures. assumes no responsibility for damage by remodeling or modification
of the machine.

19. Warning hints are marked with the two shown symbols.

Danger of injury to operator or service staff

Items requiring special attention

>[>




FOR SAFE OPERATION

[>

DANGER

. To avoid electrical shock hazards, nelther open the cover of the electrical box for

the motor nor touch the components mounted inside the electrical box.

>

CAUTION

. To avoid personal injury, never operate the machine with any of the belt cover,

Finger guard or safety devices removed.

. To prevent possible personal injuriescaused by being caught in the machine,

Keep your fingers, head and clothes away from the handwheel, V belt and the
motor while the machine is operation. In addition, place nothing around them.

. To avoid personal injury, never put your hand under the needle when you turn

"ON" the power switch or operate the machine.

. To avoid personal injury, never put your fingers into the thread take-up cover

while the machine is in operation.

. The hook rotates at a high speed while the machine is in operation. To prevent

possible injury to hands, be sure to beep your hands away from the vicinity of
the hook during operation. In addition, be sure to turn OFF the power to the
machine when replacing the bobbin.

. To avoid possible personal injuries,be careful not to allow your fingers in the

machine when tilting/raising the machine head.

. To avoid possible accidents because of abrupt start of the machine, turn OFF the

power to the machine when tilting the machine head.

8. If your machine is equipped with a servo-motor, the motor does not produce noise

while the machine is at rest. To avoid possible accidents due to abrupt start of the
machine, be sure to turn OFF the power to the machine.

9. To avoid electrical shock hazards, never operate the sewing machine with the

ground wire for the power supply removed.

10. To prevent possible accidents because of electric shock or damaged electrical

components(s), turn OFF the power switch in prior to the connection/disconnection
of the power plug.

[ BEFORE OPERATION

CAUTION:
To avoid malfunction and damage of the machine, confirm the following.

Before you put the machine into operation for the first time after the set up, clean it thoroughly.
Remove all dust gathering during transportation and oil it wel.

Confirm that the power plug has been properly connected to the power supply.

Never use the machine in the state where the voltage type is different from the designated one.

The direction of rotation of the sewing machine is counterclockwise as observed from the handwhee!

side. Be careful not to rotate it in reverse direction.




CONTENS

€ INSTRUCTION MANUAL

1. SPECIFICATIONS ........ s s s i i s i s e i e sioni
2. INSTALLATION ............. s s s s s s i o v v aivssssssssseisny
3. ADJUSTING THE HEIGHT OF THE KNEE LIFTER ....cccciviiinimiinmimnniiinn.
4. INSTALLING THE THREAD STAND .....coociiiimiiimiiemmiisiiniere et enes e sraessnnssans
5. LUBRICATE  uicsuussinssinsssinmosssis s essasidss s s o e s eisia oy siee oaassnonsisissesiossssvess
6. LUBRICATION .......oce husisamsaneuisiivismsoisss sensiesmsiaimiiossesshassssos chis ks s e aeseis graseessasscd ysianess
7. ADJUSTING THE AMOUNT OF OIL(OIL SPLASHES) IN THE HOOK ........c.cccvviuennnnn
8. ATTACHING THE NEEDLE.........cooiiiiiiiiiiiii i
9. SETTING THE BOBBIN INTO THE BOBBIN CASE .........cccooiiiiiiiiiiiciccciecseans
10. ADJUSTING THE STITCH LENGTH ..ot esrasnie s
11. PRESSER FOOT PRESSURE ... ..ottt esnssanesns
12. HAND LIFTER .i.isumsrisssissasiinnmisissosoiossssiisssvsmasvmo i i seto s ssiviaviuesis
13. ADJUSTING THE HEIGHT OF THE PRESSER BAR .........cooiiiiiiniiiciicncicice
14. THREADING THE MACHINE HEAD ........occcooiiiiiiiiiiiiiiiiciiinissin e
15. THREAD TENSION uusimimiimsissvimiisamadiaiioassissis e s i i
16. THREAD TAKE-UP SPRING ........cooiiiiiiiiiiiiiiiniisisins s s snsesas
17. ADUSTING THE THREAD TAKE-UP STROKE ......cc.ccoiiiiiimiiiiininiiicsiines e
18. NEEDLE-TO-HOOK RELATIONSHIP ...cccciiiiiiiiininiiiiininn s sissesinessssns nessnis
19, HEIGHT OF THE FEED DOG ......ccooiiiiiiiiiiireec e s e e
20. TILT OF THE FEED DOG .......ooiciiiiiniriienriiimnissisinisiissiissie et sessssssasnssesnesnsssssssesans
21. ADJUSTING THE FEED TIMING ........ccoiviiiiiiniiinniminiisisis i isrsssssassne s enas
22. PEDAL PRESSURE AND PEDAL STOKE .......ccccooiiiimininiiniicnic s e
23. ADJUSTMENT OF THE PEDAL .....cciiiiiiiiiiiiiinisiicrnie s s v
24. PEDAL OPERATION ... oottt st aada e sbb s s sbb s s bbb s ian s
25. ONE-TOUCH TYPE REVERSE FEED STITCHIN MECHANISM .........ccccoooiiiiiiiinne
26. WIPER ........000eisiiss s o e i so oo s s g e S st e G e s

€@ PARTS BOOK

1. MACHINE FRAME&MISCELLANEOUS COVER COMPONENTS ...
2. MAIN SHAFT&THREAD-UP LEVER COMPONENTS ..ot snniis
3. NEEDLE BAR,UPRIGHT SHAFT&HOOK DRIVING SHAFT COMPONENTS ...
4. HAND LIFTER COMPONENTS ......ccoivimiiiriiiiiinie st sseessns et as
5. FEED MECHANISM COMPONENTS ... .ot e s st s st ssniesnnins
6. THREAD TRIMMER COMPONENTS ........ccccuimiiiiniiciiiiiniiniie e ssieessssessens s
7. AUTOMATIC REVERSE FEED COMPONENTS .........ccoiiiimmiminiisiiiseni
8. WIPER COMPONENTS............... cossmmmsssomsisss e sty esses sy ssras s s s s esarisne
9. OIL LUBLICATION COMPONENTS ......ccooiiiiimeiiiemiiiiiimni s snniiissenniessmsssnnaes
10. OIL RESERVOIR COMPONENTS ......cccoviiimiiiriiininiiiimiicsienses s ninnsssssessnesanenenes
11. THREAD STAND COMPONENTS ...t e
12, ACCESSORIES ..ottt st ima e s ssnes st

Vi



1. #1& / SPECIFICATIONS

Aig —MRInE, W, hEY

Er £/ DL &5 5,000 rpm
BT € 4 mm

st DBX1 #9~#18
FERIRE ( BEEhRA ) 10mm (kR4 ) 13mm (BX)
fERAYLH 0B AaiM

Application

General fabrics, light-weight and medium-weight materials

Sewing speed

Max, 5,000 rpm

Max. Stitch length

4 mm

Needle

DB x 1 #9to #18

Presser foot lift

10 mm (standard) 13 mm (Max.)

Lubricating oil

White Oil 0

Noise

Workplace-related noise at sewing speed
n=4500min"':Lpa S 83 dB(A)
Noise measurement according to DIN 45635-48—-A-1.

2. YA %R I | INSTALLATION

(1) EHEMERE

1) fRJRMESCEWL S A L.

2) FIRRET@IERTNIAY @ 24 L X @4TEINLEMMEE, FH AR @EaE e &

24K AR @ £TIFEE E, SASHURHME O Bl %k,

3) EHEHOMIV SN L, MESTURBK LG, 1ELHRF ArpLLRHO L

_1_




(1) Installing the under cover
1) The oil pan should rest on the four corners of the machine table groove.
2) Fix two rubber seats @ on side@) (operator's side) using nails@as illustrated above. Fix two cushion seats
©® on side ) (hinged side) using a rubber-based adhesive. Then place oll pan@ on the fixed seats,
3) Fit hinge @ into the opening in the machine bed, and fit the machine head to table rubber hinge @ before
placing the machine head on cushions @ on the four corners.

3. BHRABERIEE | ADJUSTING THE HEIGHT OF THE KNEE LIFTER

E
I%JTF)SLtﬁ&I\B‘JEﬂJJ‘ﬁﬁk‘B"J$&. WX EBEEHT,

WARNING:
Turn OFF the power before starting the work so as to prevent accidents caused by abrupt start of the

sewing machine.

1) BEshEAH EMPRE R E H10mm,
2) WAPEESIHEFAT 2 @ T LU ENEES ARBE13mm,. (ARBHA H9mm, )
3) EERFAE) 10 mm LL LR, HFEEHTONAIR TRERETH, FEMIENG -

1) The standard height of the praesser foot lifted using the knee lifter is 10 mm.

2) You can adjust the presser foot lift up to 13 mm using knee lifter adjust screw@). (Max. 9 mm for A type)

3) When you have adjusted the presser foot lift to over 10 mm, be sure that the bottom end of needle bar
@ in its lowest position does not hit presser foot @ .

4. R ER%3 [ INSTALLING THE THREAD STAND




5. hniE7EhE / LIPIN

23
AT ISR SE R, WRRRBRET

/=\ WARNING:
Turn OFF the power hefore starting the work 8o as to prevent accldents caused by abrupt start of the
sewing machine.

1) #EE T EEFHO Lo/ NBETIE . B ISR

BREGEMT HOMDLA .
2 ) WSl TR AN EH T sHT SR LA/
WET, MBI ST SR @ BN LA.

1) Full pore of the thread take-up crank shaft@with lipin before
disassembly small screw of the thread take-up crank shaft@.

2) Disassembly smalil screw before Disassembly the needle rod
holder ASM, then full pore of the needle bar connection ASM

6. jnid / LUBRICATION @ with lipin.

R
X TRHIEESMRER TR, BXERBEET.

/a\ WARNING:
Turn OFF the power before starting the work so as to prevent accidents caused by abrupt start of the
sowlng_ machine.

etz 3 k7L IR: T

1) iFEPLhEHHE O R, —HIZB HIGH fR
i QRINLE .

2) TR THTEFES LOW ARICOLL TR, #ER
TV

3) SIS FEN, REEEYN, TTL
Eit e @F FmA K.

4) mzh RN LS, SHBHESLEX.

1
= i
i, :

Information on lubrication
1) Fill oil pan @ with Machine Oil up to HIGH mark @ .
2) When the oil level lowers below LOW mark @, refill the oil pan with the specified oll.
3) When you operate the machine after lubrication, you will see splashing oil through oil sight window
@ if the lubrication is adequate.
4) Note that the amount of the splashing oll is unrelated to the amount of the lubricating oil.

run your machine at 3,000 to 3,500 rpm. for about 10 minutes for the purpose of break-

{ @ When you first operate your machine after setup or after an extended period of disuse,
|
I\ in.



7. X FretkalitE (i ) HEAX/
ADJUSTING THE AMOUNT OF OIL (OIL SPLASHES) IN THE HOOK

MHRBLBMBER. A THEASER, HRHE, BNUEINER,

WARNING:

Be extremely careful about the operation of the machine since the amount of oil has to be checked by
turning the hook at a high speed.

@ il (i) BWIAR

@ W2 (iF ) WAEHAK
Position to confirm the amount of oil (il splashes)

Amount of oil (oil splashes) confirmation paper

E o
E e 1-]}
€ v :I
g (] 0
L_ 70 mm - 7
msmu#mm JRE TR B 4 e 4
_ Onl'splashes Closely fit the paper
confirmation paper agains! the wall

surface of the bed.

* OBATTI2) MfLET, EENFRE, FRERSEE T RS,

1) AYLSkBY, (EB AL NEIER . (R YMLEEE)

2) Mg GF) HAE RRTEEDIESN GRS T Hie %,

3) &R AT B T A R ZEHIGHAMLOW A E I Z M

4) BoAmE () rFmEaee) i, (MEEHER)

* When carrying out the procedure described below in 2, remove the slide plate and take extreme caution

not 1o allow your fingers to come in contact with the hook.

1) If the machine has not been sufficiently warmed up for operation, make the machine run idle for
approximately three minutes. (Moderate intermittent operation)

2) Ptace the amount of cil {0il splashes) confirmation paper under the hook while the sewing machine is In
operation.

3) Confirm the height of the oil surface in the oil reservoir is within the range between "HIGH" and "LOW"

4) Confirmation of the amount of oil should be completed in five seconds. (Check the period of time with a

watch.)



o il B ( Wik ) IESHRAE / Sample showing the appropriate amount of oil

MAEHE S TR H 349k / Splashes of oil from the hook
yd

'
1
}
1
I
[}
I
i
s

1mm

il

sy ()

Appropriate amount of oil (small)

MM*&"EW&H*B’JI}!}I Splashes of oil from the hook

T

HEEY (k)

Appropriate amount of oil (large)

1) ZEFAHERBARMETEMBERE, BEEXR
LBV - )il
(HESDE, SERRES (20 MBS
F, SBEEHIS. )

2) B () MIRIA3K (33 ) ¥RAL,

1) The amount of oil shown in the samples on the left

should be finely adjusted in accordance with
sewing processes. Be careful not to excessively
increase/decrease the amount of oil in the hook.
(If the amount of oil is too small, the hook will be
seized (the hook will be hot). If the amount of ail is
too much, the sewing product may be stained with
oil.)

2) Adjust the amount of oil in the hook so that the
oil amaunt (oil splashes) should not change while
checking the oil amount three times (on the three
sheets of paper)

o FEHHE (5% ) VA% / Adjusting the amount of oil

1) B TR SRR L EATE L " MR
(@%1m) $6zh, W (&) £, @ - BWHM
(O)™) 3, ME (&) =D,

2) MBRYIRLNEIRAME, MTEY 30 DAL
fid () MBrA,

1) Turning the oil amount adjustment screw attached on
the hook driving shaft front bushing in the "+ direction
(in direction ¢} ) will increase the amount of cil (oil
spots) in the hook, or in the "-" direction (in direction @)
will decrease it.

2) After the amount of oil in the hook has been propery
adjusted with the oil amount adjustment screw, make
the sewing machine run idle for approximately 30
seconds to check the amount of oil in the hook.

8. Hl$tHY =2 / ATTACHING THE NEEDLE

R

ATRIERSMIRIERN TS, AXEBEEHT,

WARNING:

Turn OFF the power before starting the work so as to prevent accidents caused by abrupt start of the

sewing machine.




9. i BRIEFH % / SETTING THE BOBBIN INTO THE BOBBIN CASE

1) EEFtnEnFERn®, REESHD i, M
LBk NEWE THNFROGHHkK,

2) RRARO, WiAMRORBRET L.

1) Pass the thread through thread siit @), and pull
the thread in direction @ .
By so doing, the thread will pass under the tension
spring and come out from notch@.

2} Check that the bobbin rotates in the diraction of the
arrow when thread @ is pulted.



13. EBI#F B ERyiH% /| ADJUSTING THE HEIGHT OF THE PRESSER BAR

-3

b =1
S TBLRSMIENER B, WXRRERRT,

A WARNING:
Turn OFF the power before starting the work 8o as to prevent accidents caused by abrupt start of the
sewing machline.

1) AEHE RS E R EUEME AR, iR ERTEE
i e iR @i TR
o 2) MR, IrREERLO.
O 1) Loosen setscrew @,and adjust the presser bar height
® or the angle of the presser foot.
2) After adjustment, securely tighten the setscrew@ .

14. F&:095 2475 :% | THREADING THE MACHINE HEAD

3
ATRHLEBMIEIERNEY, AXERREHT.

WARNING:
Turn OFF the power before starting the work so as to prevent accidents caused by abrupt start of the
sewing machine,




15. &3 7185 / THREAD TENSION

(1) F&FENRAR

1) 4 Q W E— Sk RE Q. VKSR
TEDVET FE KRS,

2) @ Wi, MKETE,

3) BAE® w5 S Rk IREa, LRKAE
3,

4) M @ wAisesr, W%k HEH.

(2) BRHNBAE

1) MEG HHFMENEKIRL O, REKNER,
2) [E@ WA E BRI e, MIRZEK 5.

(1) Adjusting the needile thread tension

1) As you turn thread tension No.1 nut @ clockwise (in direction @), the thread remaining on the needle after
thread trimming will be shorter,

2) As you turn nut € counterclockwise (in direction® ), the thread length will be langer.

3)As you turn thread tension No.2 nut @ clockwise (in direction® ), the needle thread tension will be
increased.

4) As you turn nut @ counterclockwise (in direction @ ), the needle thread tension will be decreased.

(2) Adjusting the bobbin thread tension
1)As you turn tension adjust screw @ clockwise (in direction@), the bobbin thread tension will be

increased. \ ,
2) As you turn screw @ counterclockwise (in direction @ ), he bobbin thread tension will be decreased.

16. bk£k5#8F / THREAD TAKE-UP SPRING

(1) RWHRONHTERFE

1) &k I EHEERLO,

2) [ah Q HMIFIMEEKATO . WITERREKX.
3) B2 @ A THILHKEG, FERR,

(2) AUFKOME N RE

1) FiAER4@, HTEKIFO.

2) FPRAERIk AT e i 4 @t 1T IR

3) [ QR AR ST QNEHER.

4) [ E@MF A E I MNE NS,

(1) Changing the stroke of thread take-up

spring@

1) Loosen setscrew @ .

2) As you turn tension post @ clockwise (in direction@),
the stroke of the thread take-up spring will be
increased.

3) As you turn the knob counterclockwise (in direction
® ), the stroke will be decreased.

(2) Changing the pressure of thread take-up

spring@

1) Loosen setscrew@® , and remove thread tension
(asm)@.

2) Loosen setscrewd.

3) As you turn tension post®clockwise (in direction®),
the pressure will be increased.

4)As you turn the post @ counterclockwise (in
direction@) ), the pressure will be decreased.



17. PRk 2 H9H % /| ADJUSTING THE THREAD TAKE-UP STROKE

R
TR ESMENERNEN, AEBAERRT,

A WARNING:
Turn OFF the power before starting the work so as to prevent accidents caused by abrupt start of the
sewing machine.

ngg?ﬂw. Q) B RSB R 0, TP,

2) z&gs&%aﬁ, EO HHE RS EQ, Mk
B,

1) RS Q AL @R 0N REREE,

1) When sewing heavy-weight materials, move thread
guide @to the left (in direction® ) to increase the
length of thread pulled out by the thread take-up.

2) When sewing light-weight materials, move thread
guide @to the right (in direction @ ) to decrease the
length of thread putled out by the thread take-up.

3) Normally, thread guide) is positioned in a way that
marker line @ is aligned with the center of the screw.

18. Mt 5 HEHAIX % /| NEEDLE-TO-HOOK RELATIONSHIP

R

: ATEHIERRBEE LA GEE, EXAEHE, BilADEHRELEDEFIRT.

WARNING:
To avoid possible personal injury due to abrupt start of the machine, turn off the power to the machine

and check to be sure that the motor has totally stopped rotating in prior.

(1) BT R B RGER .
1) #EhCE, LHTFREIRT S, REFDEHT
EERER2 O .
(RESFRE)
2) [DBé§taY]
4O 2L Ox A T EHOM F i,
REIEHTESHERL @ .
[DA& BT
BT O 2N @ X A T ERON Tk,
REFEHRESEEEL @ .
(REERO MTEME)
3) [DBétFH
171 3 RTRE By, B KREHTO
AR, RO FEROL
—F%O
[DA& At
I 3 IRERE Y, A KRTEHTO
EFeEE, RO TERO N
T,
4) TEMRAET, LR @ ATHEtLEr @ sl 1BYLE SHeRa8)BRiA%E 40.04 ~ 0.1mm ( KE) ,
RETEWL,

—— — — W Mt — — s WS T  Sms G S S—— s TSmO — t— —




(1) Adjust the timing between the needle and the hook as follows:
1) Turn the handwheel to bright the needle bar down to the lowest point of its stroke, and loosen setscrew@ .

(Adjusting the needle bar height)

2) (For a DB needie) Align marker line@Yon needle bar @ with the bottom end of needle bar lower bushing® |

thentighten setscrew 0

(For a DA needle) Align marker line@®on needle bar @ with the bottom end of needle bar lower bushing® |

thentighten setscrew @.
(Adjusting position of the hook @)

3) (For a DB needle)Loosen the three hook setscrews, turn the handwheel and align marker line @ on

ascending needle bar

with the bottom end of needle bar lower bushing € .

(For a DA needle) Loosen the three hook setscrews, turn the handwheel and align marker line @ on

ascending needle bar

with the bottom end of needle bar lower bushing €) .

4) After making the adjustments mentioned in the above steps, align hook blade point © with the center of
needle@. Provide a clearance of 0.04 mmto 0.1mm (reference value) between the needle and the hook,

then securely tighten setscrews in the hook.

skipping will result.

— S e e S e e e e e S — — — — — — — — — — — e e —

If the clearance between the blade point of hook and the needle is smaller than the
specified value, the blade point of hook will be damaged. If the clearance is larger, stitch

19. EH FHIE E | HEIGHT OF THE FEED DOG
I
A THILERESMIENELNER, BXRRERIHRT.
WARNING:
Turn OFF the power before starting the work so as to prevent accidents caused by abrupt start ot the
sewing machine.
YT 5 O 64 T BE
O HULETEANQ HRERLO .
@ rTFHaEmABTAEAN,
ronas O HEEEHRLO .
.9+0.9 mm PSSR WS RTINS, T SRS S I s |
ey, || LR gEENABNE, RFLOOBENE
| BARIET. I
J

. — o — — — — G — — S — — — — — —

If the calmping pressure is insufficient,
the motion of the forked portion
becomes heavy.

-

~—

—— — s W G G M S S S S S e e

To adjust the height of the feed dog:

@ Loosen screw @of crank @
@ Move the feed bar up or down to make adjustment.

® Securely tighten screw @

20. £/ F 896§l / TILT OF THE FEED DOG

R
WARNING:

sewing machine.

ATEILESM RSB TR, WXEBREHT,

Turn OFF the power before starting the work so as to prevent accldents caused by abrupt start of the

© BiI_L / Front up O 34 / Standard
O BT /Frontdown @ %t / Throat plate

1) Rl (KT ) BEREM MK Z S OMLER
BAOMO T —BH{IE,
Er§] ?ﬂﬁ&i&iﬁ%ﬂ%ﬁ@%%%EmﬂziﬁTﬁﬁm%ﬁﬂ
>, _V.} 0

2) A TR LSERGE, MArREEN TR, ETrn
BlEs, EELTIHENEREH, REHTL
F I F5908E

3) RITwAmeMER, EATFRREA TR, EHES
Hi 3k 7w A B o190

_10_



1) The standard tilt (horizontal) of the feed dog is obtained when marker dot @ on the feed bar shaft is
aligned with marker dot @ on feed rocker € . (the marker dot@ inclines forward the feed rocker
shart by 90°, as standard).

2) To tilt the feed dog with its front up in order to prevent puckering, loosen the setscrew, and turn the
feed bar shaft 90° in the direction of the arrow, using a screwdriver.

3) Totilt the feed dog with its front down in order to prevent uneven material feed, turn the feed bar
shaft 90° in the opposite direction from the arrow. (The standard tilt for.)

necessary to check the height after tilt adjustment. )

@ Whenever the feed dog tilt is adjusted, the feed dog height will be changed. So, it is

D —— U —————— ———— T T e T T T

21. EFHEAMRYIAT / ADJUSTING THE FEED TIMING

HE
HTRESAREEEASEY, WXHRIE, WADARXSILRHEHHRT,

WARNING:
To avold possible personal injury due to abrupt start of the machine, turn off the power to the machine

and check to be sure that the motor has totally stopped rotating in prior.

1) IFREfRLLRONBEERL2O. @, FFL

W FEIRE kB E R RO M, RS
Standard feed timing BE .,
| “ | 2) FRHETE Y RIE R F MR F 56T, A F L
N/ T 55 FL L B0 AR L B RO
NN 3) $RELEAAUGILIDT LA AR 8 LT
et AL O

C Advanced feed timing
4) AT RIFHELKMBGEMAIN, HHELHEE

Q Eup TR

Y v
T R TR . PR piRemee— = \
s AR VEL T spshpmmat k2% AR, !
Delayed feed timing : "

1) Loosen screws @ and @ in feed eccentric cam @ , move the feed eccentric cam in the direction of
the arrow or opposite direction of the arrow, and firmly tighten the screws.

2) For the standard adjustment, adjust so that the top surface of feed dog and the top end of needle
eyelet are flush with the top surface of throat plate when the feed dog descends below the throat plate.

3) To advance the feed timing in order to prevent uneven material feed, move the feed eccentric
cam in the direction of the arrow.

4) To delay the feed timing in order to increase stitch tightness, move the feed eccentric camin the

opposite, direction from the arrow.
i T, 55 T Iy e, e o oy e o, S Bty o s ~

@ Be careful not to move the feed eccentric cam too far, or else needle breakage may resuit.

e e e S S S e e e S e S SN WS GRS S BEEN e mme s S e S S G — — e S —

_11_



22. #t5E 11701742 / PEDAL PRESSURE AND PEDAL STROKE

=¥
TR EIEDE RN, WX T
WARNING:

Turn OFF the power before starting the work so as to prevent accidents caused by abrupt start of th
sewing machine.

(1) BRI iR

1) BURBTRRIEEE @ LM% .

2) EEEREIENZE, ENER.

3) gFALGMNZBEE.
(2) BEWRMEIER T W iRE

1) HEERERE DAY EE @ uTLLR%,
2) ISR E DR K.

3) ITFETRAME ST,
(3) BRRETRMAE

1) BT @ WEI G RIFLE 2 BT X,

_12-



(1) Adjusting the pressure required to depress the front part of the pedal
1) This pressure can be changed by changing the mounting position of pedaling pressure adjust
spring@ .
2) The pressure decreases when you hook the spring on the left side.
3) The pressure increases when you hook the spring on the right side.

(2) Adjusting the pressure required to depress the back part of the pedal
1) This pressure can be adjusted using regulator screw@.
2) The pressure increases as you turn the regulator screw in.
3) The pressure decreases as you turn the screw ou .

(3) Adjusting the pedal stroke
1) The pedal stroke increases when you insert connecting rod @ into the right hole.

23, #thrYia% / ADJUSTMENT OF THE PEDAL

R
AT RIERESREEAR NS, WXHRREHT,

WARNING:
Turn OFF the power before starting the work so as to prevent accldents caused by abrupt start of the
sowing machine.

(1) FHFRRE

1) ML A EHHBARALE ©, iLEHRIET O
ERTO B—HE,

(2) Bt M B

1) A0 K RERLET DL Hh A B A B

B, ‘
2) AR 40, TubEAEER ORTIEE.

(1)Installing the connecting rod

1) Move pedal @ to the right or left as illustrated by
the arrow so thtat motor control lever @ and
connecting rod @ are straightened.

(2)Adjusting the pedal angle

1) The pedal tilt can be freely adjusted by changing
the length of the connecting rod.

2) Loosen adjust screw @ , and adjust the length of
connecting rod @.

™ (1) BitR#E44 Y BT IRAE.
S L“ el IIl & 1) IATERREA RO
2) B AR Y B R O
(B2, FFRBEh HohBikhn, BIGHHG

o ‘-— ® BEIT AR )
e 3) EEHCE R BRI BR80T B A
" INEIL®, (YU FEERTEIEVE)
4) B IEREHE N AR ME® -
* {1 BEIHIRTHSER, TEEIERYIZLZ
G 1 EBFFX, BEREAISREAR N EM
BAZE®, BEGH RS IYILINE.

o
——————

It
A

w

)




(1) The pedal is operated in the following four steps:
1) The machine runs at low sewing speed when you lightly depress the front part of the pedal.
2) The machine runs at high sewing speed when you further depress the front part of the pedal. gy
(If the aufomatic reverse feed stitching has been preset, the machine runs at high speed after it

completes reverse feed stitching)

3) The machine stops (with its needle up or down) when you reset the pedal to its original position. @
4) The machine trims threads when you fully depress the back part of the pedal. @
+ |f your machine is provided with the Auto-lifter an addition step is given between the machine stop and
thread trimming step. The presser foot goes up when you lightly depress the back part of the pedal
® , and if you further depress the back part, the thread trimmer is actuated.

25. i Foh e /

ONE-TOUCH TYPE REVERSE FEED STITCHING MECHANISM

f.rl

(1) BEFE

1) eFrxtei @ | BapiIinas hELE, HHTERE .,
2) T HRATOURHE, BT LT,

3) BT, MrELEESIFS,

- e | HTHLERARERERAER,
C B | mtunERRe,

N
bl
4

(1) How to operate

1) The moment switch lever @ is pressed, the
machine petforms reverse feed stitching.

2) The machine performs reverse feed stitchng as
long as the switch lever is held pressed.

3) The machine resumes normal feed stitching the
moment the switch lever is released.

WARNING:

A Turn OFF the power before starting the
work so as to prevent accidents caused

by abrupt start of the sewing machine.

_14_




26. ¥4 /| WIPER

=)
WARNING:

sewing machine.

A TBIERSMGEZER T, BRERBEHIT,

Turn OFF the power before starting the work so as to prevent accidents caused by abrupt start of the

(1) BEHFRIME

RS AL EAR B AR R B T R i T

1) ARAFHOBKRET, RErREewL0.
R L BTV IB WAL .0 EE R AREE L mm,

(1) Positioning the wiper

Adjust the position of the wiper according to the

thickness of the material sewn.

The adjustment procedure is as follows:

1) Adjust the distance between the flat part of the wiper
and the center of the needle to 1 mm,
Tighten wiper adjust screw @ so that the wiper is
prassed and fixed by wiper collar @

2) AMEFRLATH, FXHBRETFXO .,

2) When the wiper is unnecessary, turn wiper switch
® orr.

_1 5_




= W F M

PARTS BOOK

EWEHRER, FEEFS, 5.

Please confirm the relative applications Ref. No,part No.
when buying the parts.

_16_



1.H% - ShRTBH

MACHINE FRAME&MISCELLANEOUS COVER COMPONENTS




F5 # 5 # # —— ¥ B | & &
b escription
Ref. NO. Part NO. Qty Note
1 102.01-01-P g Face plate I
2 102.01-02-P T A Face plate agsket 1
3 02-608440421-1 B A SR ET Screw 1/8x44 L=4 1
4 102.01-04 T AR B AR R A Arm oil shifld asm. 1
5 102.01-05 PREZIEF IR FLEE | Rubber plug 3
6 102.01-06 ST R WISR L Rubber plug 1
7 102.01-07 Jug:2:3 Thread guide rod 1
8 02-412280923-1 JE B ARET Screw 3/16x28 L=9 7
9 102.01-09 SR Cord holder ]
10 102.01-10 JEE R Side plate 1
11 102.01-11 J& W AR Gasket 1
12 102.01-12 AR 4 Face plate 1
13 102.01-13 Cae PN Safety label 1
14 02-412281423-1 J& B BOSRET Screw 3/16x28 L=14 3
15 102.01-15-P L7 Machine cover 1
16 102.01-16 JE AT 85 L 2 Rubber plug 1
17 02-512281821-1 FleE R E R B RET | Screw 3/16x28 L=18 1
18 102.01-18 BlILERUE Reverse feed lever stopper 1
19 102.01-19 THELE Rubber plug !
20 102.01-20 A VES Magnet cord rubber 1
21 101.01-21 WLk I LR 3SR Thread tension asm. 1
22 101.01-22 Mk R RET Thread tension post 1
23 101.01-23 WL et Thread tension guide 1
24 101.01-24 Mgt Thread tension disk 2
25 101.01-25 e % % Thread tension spring 1
26 101.01-26 351 31 Thread tension nut 1
27 02-412280623-1 /NI LR BB FARET | Screw 3/16x28 L=6 1
28 102.01-28 PRATR I S Thread take-up lever cover 1
29 02-412280623-1 YL AT 4P SRR ET Screw 3/16x28 L=6 1
30 102.01-30 g A Arm thread guide Right 1
31 02-611400621-1 H R PRET Screw 11/64x40 L=6 |
32 101.01-32 JLLR AL Thread tension asm. 1
33 101.01-33 e 2% 4R B Tension nut 1
34 101.01-34 e k.41 s A Rotating stopper 1
35 101.01-5 Fe R Tension spring 1
36 101.01-36 LR Thread tension disk presser 1
37 101.01-37 b 258 Thread tension disk 2 B
38 101.01-38 RRRET Tension post 1
39 101.01-39 Prek Take-up spring 1
40 101.01-40 PR iR Tension post socket 1
41 02-909400421-1 KRR ET R BGRET | Screw 9/64x40 L=5.5 1
42 02-815280711-1 P L% SR URET Screw 15/64x28 L=7 1
43 101.01-43 PALRET Tension releasing 1
44 101.01-44 ik Throat plate 1
45 02-211400621-1 AR SRET Screw 11/64x40 L=6 1
46 02-211400623-1 A aRET Screw 11/64x40 L=6 1

_18_




18158 - ShERRG
MACHINE FRAME&MISCELLANEOUS COVER COMPONENTS

13

.30 31 * ~
N a1 N .
g 40 '\ 29 N
a9 N N
?-57 43 38 N 24
. | SN 25 )
. é;)_ L 37 S U 26 |
> AN 56 36 NN o
SN S 35 0~ |
N ‘}4 N
;

_19_.



1.4915% - ShEERH

e # K 2 i Description n & % i
Ref. NO. Part NO. Qty Note
47 101.01-47 Y3570 Arm thread guide Left 1
48 02-611400621-1 EZBRET Screw 11/64x40 L=6 I
49 101.01-49 TH A5 18 77 L 38 Ribber plug 2
50 02-412280923-1 AT Screw 3/16x28 L=9 3
51 101.01-51 AR AR Slide plate asm. 1
52 101.01-52 et Slide plate ]
53 101.01-53 A Bed slide spring 1
54 02-606560221-3 AR ORET Screw 3/32x56 L=2.2 2
55 102.01-55 R Bed screw stud 4
56 101.01-61 Jeih 3% Ruler stopper 1
57 02-911400611-1 il e T Screw 11/64x40 L=6 2
58 101.01-63 BIGRMET Pole 2
59 102.01-64-P Eivas Model plate 1
60 102.09-32 T 2% 2% 48 14 Bobbin base 1
61 102.09-33 GRLRBEET Screw 3
62 102.09-34 gn Knife 1
63 102.09-35 SR PRTIBET | Kaife screw 2
64 102.09-36 Je Lk AN Thread tension asm. i
65 102.09-36-01 e 357 30 Tension nut 1
66 | 102.09-36-02 R EARET Tension post 1
67 102.09-36-03 R Tension spring 1
68 102.09-36-04 £ 3537 Thread tension disk presser 2
69 102.09-36-05 pugs 7l Thread tension guide 1
70 102.09-36-06 REWE (T ) Tension nut ]
71 102.11-34 BylER Motor cover 1
72 102.11-35 W LS8 R A AT screw 3
73 102.11-36 {RPIF R Protects the switch 1

—o0-




B
MAIN SHAFT&THREAD-UP LEVER COMPONENTS

i
R

2. b4 - Phix

_21_



o b - PReBER M

FY % a2 & # Descrinti % B &
scription
Ref. NO. Part NO. Qty Note

1 02-815281151-1 Bh LR ET B IRET Screw 15/64x28 L=10.5 1
2 101.02-02 PR EAT 4 Thread take-up crank shaft |
3 101.02-03 et 475 veh B PR S 6 Roller felt 1
4 101.02-04 P ET Thread take-up lever 1
5 101.02-05 PLENT A Thread take-up lever asm. ]
6 101.02-06 PR LA IR Rl Needle bearing 2
7 101.02-07 Pk LR oh 5 TR Needle bar crank 1
8 101.02-08 ST ER Needle bar crank rod I
9 101.02-09 B4R gh I A e R ST Left screw 9/64x40 L=4.8 1
10 |102.02-10 AT IR AR A Counter weight asm. 1
11 |02-818281651-1 £ sl i IR B SR AT Screw 9/32x28 L=16 1
12 | 02-816400611-1 P dh 15 7€ (L YRAT Screw 1/4x40 L=6 2
13 [101.02-13 SE (U SRETOR R Rubber ring 1
14  [02-418281651-1 SH4F BV E 1L BRET Screw 9/32x28 L=15.5 1
15 102.02-15 & eh Counter weight 1
16 101.02-16 FEHR O Feed drive eccentric cam asm. 1
17 | 02-516401111-1 EEHR O IRET Screw 1/4x40 L=11 2
18 101.02-18 ERHE O Feed drive eccentric cam 1
19 | 02-409400623-1 BRHN O EHKET | Screw 9/64x40 L=6 2
20 102.02-20 AR Needle bearing 1
21 102.02-21 Bt EL Oil seal 1
22 |101.02-22 BT EF I Snap ring 1
23 102.02-23 a4 B A Thrust collar asm. 1
24 | 02-816400611-1 LR R LT Screw 1/4x40 L=6 2
25 101.02-25 T aharhhE Main shaft front bushing asm. 1
26 [101.02-26 o v T Oil adjusting collar 1
27 102.02-27 EahhE Bushing,intermediate 1
28 101.02-28 B, 27 3 Cable band 1
29 101.02-29 BEE Rubber 1
30 [101.02-30 HREHHEE Thread take-up crank shaft felt 1
31 02-815281051-1 FHMET Screw 15/64x28 L=10 1
32 102.02-34 Fie Hand wheel 1
33 102.02-38 st Main shaft 1
34 |101.02-40 EmE TS Oil amount adjusting pin 1
35 101.02-41 ik B F W 440 | Rubber ring 1
36 101.02-42 EEHR OB A Thrust collar 1
37 102.02-43 LR RERET Screw 1
38 102.02-44 EREE (A) Connect block A 1
39 |102.02-45 ERhER R Connect rubber A 1
40  |102.02-46 AT Screw 3
41 102.02-47 AR Needle beating plate 1
42 102.02-48 i3 (B) Connect block B 1
43 102.02-49 ERE (B) FEWET | Screw 3
4 |102.11-36 HIRPLAEH Motor asm. 1
45 102.11-37 B Pl L B RET Screw 4
46 102.11-38 B AR eT i Washer 4

_22_




3.3H4F - BH - THIEBH

UPRIGHT SHAFT&HOOK DRIVING SHAFT COMPONENTS

NEEDLE BAR,

_23_



.34 - EWh - THMH

b f 5 & 71N Description % B & &
Ref. NO. Part NO. Qty Note

1 102,03-01 HHELEAZE Cap 1
2 102.03-02 $#H EE Needle bar bushing upper 1
3 102.03-03 T Needle bar 1
4 102.03-04 FRERAEA S Needle rod holder asm. 1
5 02-509400821-1 ST R B IRET Screw 9/64x40 L=7.5 3
6 102.03-06 SR EBRE IR IR Slide block 1
7 102.03-07 HETELSH Needle bar thread guide 1
8 102.03-08 HIFTE Needle bar bushing,lower |
9 02-508440521-1 LEFIRET Screw 1/8x44 L=4.8 1
10 {102.03-10 K a5 A Needle bar thread guide 1
11 101.03-11 L+ Needle DBX1 #14 1
12 [101.03-12 DA Gear&pinion asm. |
13 101.03-13 s LE Gear&pinion asm.,upper 1
14  [101.03-14 ot R onetikLe Gear asm. 1
15 |02-816400811-1 P IRET Screw 1/4x40 L=8 2
16 101.03-16 =5 E A Pinion asm. 1
17  |02-816400811-1 QR ARET Screw 1/4x40 L=8 2
18 101.03-18 FiEeAas Gear&pinion asm.,lower 1
19 101.03-19 BahT A Gear asm. 1
20 |02-816400811-1 S EEHRET Screw 1/4x40 L=8 2
21 101.03-21 TR A G Pinion asm. 1
22 |02-816400811-1 G ERET Screw 1/4x40 L=8 2
23 [102,03-23 % Sk Upright shaft 1
24 101.03-24 T Hook asm. 1
25  [102.03-25 Bk b ShE Upright shaft bushing,upper 1
26  [102.03-26 BHTHE Upright shaft bushing,lower 1
27 |102.03-27 THIGHME Bushing rear 1
28 |02-812280711-1 [:3: ek 4l - £3) Screw 3/16x28 L=7 1
29 102.03-29 THREBEAH Thrust collar asm. ]
30 [02-511400511-1 k=]l o5a) Screw 11/64x40 L=5 2
31 102.03-31 T b Lower shaft 1
32 101.03-32 e EDLE Bobbin case holder 1
33 |02-511401021-1 HEAR 28 DL SR 4T Screw 11/64x40 L=9.5 1
34 |02-812280711-1 T RIATRERET Screw 3/16x28 L=7 1
35 102.03-35 THiarsE _ Lower shaft front metal 1
36 101.03-36 T HhE B A Thrust collar asm 1
37 |02-811400411-1 TSk B YRET Screw 11/64x40 L=3.5 2
38 101.03-38 T B mh 444 Oil seal screw asm. 1
39 101.03-39 T Rl PR it 0il wick 1
40 |101.03-40 T §h R i aRET Oil seal screw |
41 101.03-41 Hi Bobbin 1
42 101.03-42 L2V Bobbin case 1
43 101.03-43 HEAR MR E Hook bobbin case asm. 1
44 101.03-44 PmE Oil shield 1
45 02-612281311-1 TS S EBRET Screw 3/16x28 L=13 1
46  |101.03-46 BT B R M Slide block base 1

-24-




4. JE¥F B4

HAND LIFTER COMPONENTS




4 EFFER1EF

s # ki ¢ 7 Description noR &
Ref. NO. Part NO. Oty | Note
1 101.04-01 JE IR F Hand lifter 1
2 02-509401023-1 JE R F 84T Screw 9/64x40 L=10 1
3 101,04-03 FEMR TR0 Rubber ring 1
4 102.04-04 ERERF oo Hand lifter cam asm. l
5 102.04-05 EFF e Presser bar bushing lower 1
6 02-409400821-1 | 5 ERPREET Screw 9/64x40 L=8 1
7 102.04-07 BIALAF 8RB0 Link shaft 2
8 101.04-08 SRACEFF O E-ring 5 3
9 101.04-09 % R4 Presser foot asm. !
10 102.04-10 T HE2RIEK Wire holder bracket,lower 1
11 102.04-11 Fa R ATSRET Hinge screw 1
12 102.04-12 JERTAF S 0RET Hinge screw 1
13 102.04-13 R ETI Knee lifter connecting rod 1
14 102.04-14 IR EM ST Lifting lever link 1
15 | 02-411400521-1 T HEMR R B 4RET Screw 11/64x40 L=5 1
16 [02-411400521-1 L AR R AT Screw 11/64x40 L=5 1
17 |02-515281521-1 TERAHEFERET | Screw 15/64x28 L=14.5 1
18 102.04-18 i 2k EAR Wire holder 2
19 |02-412280623-1 EEMAHREEET | Screw 3/16x28 L=6 1
20 102.04-20 EELER Wire holder bracket,upper 1
21 04-612320400-1 I ER 1 BE R YT SR A Nut 3/16x32 2
22 101.04-22 BRI O E-ring S 2
23 101.04-23 MR ENTE Tension release return spring 1
24 102.04-24 ARSI IR Thread release pin spring 1
25 102.04-25 RELHTIH Wire cable holder 1
26 102.04-26 PALRARET Tension release supporting pin 1
27 {02-412280623-1 G R BT Screw 3/16x28 L=6 1
28 102.04-28 A5 ALY Thread tension release wire 1
29 102.04-29 s R T AR wB 4 Y Tension release shaft |
30 102.04-30 PR £ Presser adjusting screw nut 1
31 102.04-31 YA B ST Presser spring regulator 1
32 102.04-32 YR B Presser adjusting spring 1
33 102.04-33 A S5 Presser bar guide bracket 1
34 101.04-35 EA Presser bar 1
35 102.04-36 22 g AL R Presser bar thread guide |
36 | 02-816400811-1 EF S 2E924T Screw 1/4x40 L=8 1
37 [02-509400821-1 ZRLR A FIRET Screw 9/64x40 L=8 2
38 102:04-39 BIFLAT 4 Knee lifting cross rod asm 1
39 [102.04-40 15 FE BRI AT AT S5 4 Hand lifter link 1
40  |102.04-41 B O E-ring S 1
41 102.04-42 BB F-FEAR Lifting lever 1
42 102.04-43 FHEEFGEEF OB | E-rings 1
43 102.04-44 R ERRLF Knee lifting cross rod 1
44 102.04-45 WE R Presser guide bar 1

~26—




5.5 #1 &4
FEED MECHANISM COMPONENTS

L ___ >

_27_



5.35 8 814

K # =2 %, B o % B &
R Description
Ref. NO. Part NO. Oty Note

1 102.05-01 5 FHEFF Feed adjust rod 1
2 102.05-02 BLEELET S Feed regulator pin 1
3 02-509400621-1 A ReT Screw 9/64x40 L=6 2
4 101.05-04 EHA T 3% Feed regulator 1
5 101.05-05 ERHAYAEME Feed regulator bushing 1
6 02-312280721-1 ER TSR BIRET | Screw 3/16x28 L=7 1
7 102.05-07 TR Feed regulator screw 1
8 |[102.05-08 ERIE A% Spring 1
9 102.05-09 BHESES Feed adjust pin 1
10 |102.05-10 pr3 305 Feed dial 1
11 02-512281821-1 BN PR hE A SR AT Screw 3/16x28 L=18 1
12 102.05-12 ERER Rocker shaft connecting rod 1
13 [102.05-13 EEERE Walking foot long pin 1
14 | 02-809400424-1 BRLEFRET Screw 9/64x40 L=4 1
15 | 102.05-15 BT ER Connecting rod 1
16 |102.05-16 XA TR0 Rubber ring 1
17 102.05-17 =L %R TA Feed reverse spring 1
18 [101.05-18 BIEE EF SR E-ring 5 1
19 102.05-19 £ 4 dh B 41 4 Feed reverse arm asm. i
20 102.05-20 %K th 4T Screw 1
21 |101.05-21 Bl eSS E-ring 5 1
22 [102.05-22 5 B SRR Spring 1
23 |102.05-23 mESh RS Walking foot short pin 2
24 |102.05-24 BRI Connecting link long pin 2
25  |102.05-25 EHEESR Connecting link short pin 2
26 [102.05-26 & BHE S A Feed adjust link asm. 1
27 |102.05-27 ERHESIMEALGH | Adjusting link fulcrum shaft 2
28 |02-815280711-1 EA BT Screw 15/64x28 L=7 2
29  |02-809400424-1 EHSRET Screw 9/64x40 L=4 2
30 [102.05-30 FREH Feed bar shaft 1
31 |102.05-31 3% 6 s A Retaining ring 1
32 |101.05-32 % F Fedd dog I 1
33 |02-608440621-1 EHFRET Screw 1/8x44 L=6 2
34 102.05-34 FoaiReF Feed bar asm. 1
35 101.05-35 EEEE (iR Adjusting link spring guide 1
36  |02-411400523-1 B AR B MET Screw 11/64x40 L=5 2
37 [102.05-37 PIFRE R Feed spring hood 1
38 102.05-38 E Feed rocker shaft 1
39 [102.05-39 3% i A Walking foot middle pin 1
40  |02-509400621-1 Hh iR S ET Screw 9/64x40 L=6 1
41  |04-618280400-1 16 OF SE AT R 4oL 9 63 Nut 9/32x28 1
42 101.05-42 3% Bh 9 4 14 Feed rocker shaft crank asm. 1
43 |02-412281621-1 EF s PRET Screw 3/16x28 L=15.5 1
4  |102.05-44 ¥ G ih iR A - Lifting rocker asm. 1
45 02-412281421-1 16 5F I eh 95 984T Screw 3/16x28 L=14 1
46  (102.05-46 1o X AT ML S ET Hinge screw 1

_28_




5.1% ¥ 5814
FEED MECHANISM COMPONENTS

_29_



5.1 ¥ #l 4

5 ¥ 5 & Fr Description % OB &
Ref. NO. Part NO. Qty Note
47 | 102.05-47 §5 5F Sl Feed driving shaft 1
48 | 102.05-48 R F s A Thrust collar asm. 1
49 | 02-816400611-1 R Y BB ET Screw 1/4x40 L=6 1
50 | 102.05-49 EERTRE Feed rocker shaft bushing 2
51 | 02-411400721-1 FOREHRET Screw 11/64x40 L=7 2
52 | 102.05-50 B AEE Retaining ring 1
53 102.05-51 TR EE A Feed bar crank asm. ]
54 | 02-412281421-1 IF 58 PESRET Screw 3/16x28 L=14 1
55 102.05-52 16 5F X dh #4814 Driving shaft crank asm, 1
56 | 02-511401121-1 B F X AhARET Screw 11/64x40 L=10.5 1
57 102.05-59 B &R F R Reverse feed control lever asm. 1
58 | 102.05-61 e L E]E Thrust collar asm. 1
59 | 02-816400611-1 ¥ I S R ET Screw 1/4x40 L=6 2
60 102.,05-63 18] % KL RO RY B Rubber ring 1
61 | 102.05-64 18155 Feed reverse shaft 1
62 102.05-65 180356 ph B Feed lever metal |
63 | 02-816400911-1 % R T 9T Screw 1/4x40 L=8.5 1
64 | 02-816401041-1 LR F 2 UET | Screw 1/4x40 L=10 |
65 102.05-68 5 RHEF Reverse feed control lever |

_30_




6.8 RN L& B4
THREAD TRIMMER COMPONENTS

_31_



6.8 3 )& M4

F5 # 5 £ b1 Description ¥ B &
Ref. NO| Part NO. Qty Note
1 101.13-02 RETSM11/64"x40 L=12 Screw SM11/64x40 L=12 2
2 101.13-10 FEERETHE Washer 2
3 101.13-07 ISR FEAS AR 1 Partiality shank asm. ]
4 101.13-08 %53 T & BT Screw 2
5 101.13-03 sl 7] Motorial knife 1
6 101.13-04 YA SM11/64"x40 Nut SM11/64x40 1
7 101,06-06 BYZ: 718 Knife bracket 1
8 02-206560321-1| T #24T Screw 1
9 101.13-12 L T] Secant knife 1
10 101.13-05 PR Protect needle patch I
11 101.13-06 BRET SM9/64"x40 L=4 Screw SM9/64x40 L=4 1
12 | 02-611401021-1| H#% Thread shear rock arm 1
13 | 101.06-13 K 5l i 475 1| Bh R Positioning block 1
14 | 101.06-14 SR Spring 1
15 | 101.06-15 $ET SM3/16"x32 L=14 Screw SM3/16x32 L=14 2
16 02-409400523-1| VI HHE Thread shear cam rock arm assy t
17 101.06-17 4T SM11/64"x40 Screw SM11/64x40 1
18 | 101.06-18 IR Zh gt P E Short bush |
19 | 101.06-19 4T SM1/4"x40 L=10 Screw SM1/4x40 L=10 1
20 | 02-916400611-1| ST Pole 2
21 101.06-21 M Thread shear cam 1
22 | 02-811400511-1| féREHL4F Bale band 1
23 | 101.06-23 $RET SM9/64"x40 L=5 Screw SM9/64x40 L=5 1
24 | 101.06-24 FEFFERET SM11/64"x40 L=5.5| Screw SM11/64x40 L=5.5 2
25 | 101.06-25 EFF Knife shaft connecting rod 1
26 101.06-26 PI26 P 4E i Sl Thread shear rock arm shaft 1
27 | 101.06-7 HERE Spring cover 1
28 | 02-611400621-1| &% Spring 1
29 | 101.06-29 BY 2R AR Bl 41 14 Thread shear rock arm shaft 1
30 | 101.06-30 $24T SM11/64"x40 Screw SM11/64x40 1
31 101.06-31 i Rool shaft assy 1
32 101.06-32 L 33 Nut 1
33 | 101.06-33 4 Thread shear shaft !
34 | 101.06-34 %8 Retaining ring L.
35 101.06-35 LRk 2% i 4 Magnetic plug cushion mat 1
36 101.06-36 D% e B TH 8 Magnetic plug pin 1 ?
37 101.06-37 WA SM1/4"x40 Nut SM1/4x40 1
38 101.06-38 wHE Washer 1
39 101.06-39 MR e s8ET Screw 1
40 101.06-40 A M4 Nut M4 2
41 101.06-41 PIEY 3R Magnetic plug cushion mat 1
42 | 02-409400623-1| &R Thread loose seat 1
43 [101.06-43 55 Spring 1
44 101.06-44 PRET SM1/4"x281.=13 Screw SM1/4x28 L=13 1
45 | 101.06-45 BY 2% e R Bk 4 1 Magnetic plug 1
46 101.06-46 YRET SM15/64"x28 L=14.5 Screw SM15/64x28 L=14.5 1
47 | 02-415280923-1 | Berftm S E#HK Electrical plug breacker washer 1
48 | 101.06-48 Th+E Bushing,lower shaft 1
49 | 101.06-49 H84.5x8x0.5 Washer 4.5x8x0.5 2

_32_




7.8 ZhE SR G
AUTOMATIC REVERSE FEED COMPONENTS

8.4 &b F

- WIPER COMPONENTS




7.8 shEE M

5 f 5 & 7 Description ¥ R &
Ref. NO. Part NO. Qty Note
1 101.07-01 H B 58 R A Reverse feed switch asm. 1
2 101.07-02 PIAFS R E-ring 5 2
3 101.07-03 H sh B 58 5 4 Reverse feed connecting shaft 1
4 101.07-04 iR ER E-ring 9 1
5 101.07-05 15 4% eth 4 2 14 Connecting arm asm. ]
6 101.07-06 151 o H5 5 E-ring 4 1
7 101.07-07 B4k AN AT Reverse feed connecting link 1
8 101.07-08 (S QT E T E-ring 20 1
9 101.07-09 BhH Washer 16x24x2.6 1
10 | 101.07-10 BB Rubber plunger 1
1 101.07-11 EEE R E E-ring 4 2
12 101.07-12 (e 25 ML Plunger arm pin 1
13 101.07-13 {5 4% e RE X Reverse feed magnet asm. 1
14 101.07-14 LRk K (B AT Screw 15/64x28 L=12 2
15 101.07-15 H B B A8 T 224809 %T | Screw 3/16x28 L=9 i
16 101.07-16 EMENE Plunger spring 1
8.3 &k B4
1 101.08-01 LRI Wiper asm. 1
2 101.08-02 PRER BT Wiper cover 1
3 101.08-03 IR T R [ 984T Screw M3 1
4 101.08-04 1= B A LR ET Hinge screw 1
5 101.08-05 2 £} Nut 9/64x40 1
6 101.08-06 REZ LR Wiper link A 1
7 101.08-07 REEDIFF Wiper link B 1
8 101.08-08 =1L E-ring 1
9 101.08-09 BLFT S (L S MR ET Wiper link B,hinge screw ]
10 101.08-10 & B PR+ Wiper hinge screw collar 1
1 101.08-11 fERh AN Wiper spring 1
12 101.08-12 2 BhH i 98 £ Nut 11/64x40 1
13 101.08-13 PO RE (i 3 Wiper rubber A 1
14 101.08-14 BRI A o Wiper rubber B 1
15 101.08-15 1R W BE BRLH 1F Wiper solenoid 1
16 101.08-16 %ah 8 Wiper solenoid shaft 1
17 101.08-17 % Power switch 1
18 101.08-18 548 Electric wire 1
19 101.08-19 S4E 2-core cabtyre cord 1
20 101.08-20 P2 2% KB 21 44 Wiper base asm 1
21 101.08-21 1B B 5 Wiper link collar 1
22 101.08-22 BTk R [ 4T Screw 3
23 101.08-23 st pin contact 2
24 101.08-24 WA Wiper 1
25 101.08-25 BT IR [E T Screw 9/64x40 L=5 1
26 | 101.08-26 BENREE Wiper collar 1
27 101.08-27 PR R IR B Bl E-ring 1
28 101.08-28 PREIRZN R Wiper driving shaft asm 1
29 02-412280921-1 | $RZRPE R [ 424T Screw 3/16x28 L=9 2

_34_




0.7 R ER

OIL LUBLICATION COMPONENTS

TommmE

OIL RESERVOIR COMPONENTS

i
1
1
)
)
]
t
]
'
1
1
|
|
\




9.38 & &4

5 i 5 % R Description OB &
Ref. NO. Part NO. Qty Note
| 102.09-01 HE Qil sight window 1
2 102.09-02 A ORI Rubber ring 1
3 102.09-03 L RufitimE Main shaft oil tube |
4 02-412280623-1 | [=] il & Se 384T Screw 3/16x28 L=6 1
5 102.09-05 ] i 4 Oil felt presser 1
6 102.09-06 (5] o 40 4 Oil return tube asm |
7 102.09-07 [6] Y 5 3k Holder 1
8 101.09-08 ¥ hih 2R Oil wick 1
9 102.09-09 TERE T 2 T AR ET Oil adjusting screw I
10 102.09-10 AR i B iR Spring 1
11 162.09-11 et & Oil tube 1
12 101.09-12 TR At Lubricating oil pump asm 1
13 101.09-13 hERE N Oil pump installing base 1
14 101.09-14 MEE Oil pump 1
15 101.09-15 RN 48 Oil pump impeller 1
16 101.09-16 MR SRET Screw D=3 L=10 3
17 101.09-17 WRE Lubricating oil pump cover 1
18 101.09-18 MR R Oil pump impeller cover 1
19 101.09-19 (IR Plunger 1
20 101.09-20 HEH Plunger spring 1
21 101.09-21 HREARET Plunger screw 1
22 101.09-22 TRt mE Hook driving shaft oil tube 1
23 101.09-23 R e IRET Screw M3 L=8 3
24 02-611401021-1 | $RAEEIHRIRET Screw 11/64x40 L=9.5 1
25 101.09-26 R EEWRE Oil pump support,large 1
26 02-615281221-1 | THZF LRET Screw 15/64x28 L=12 1
27 101.09-28 it L Rubber joint 1
28 102.09-37 LR ARIKANF Bobbin pulley 1
29 102.09-38 etk SRR MR ET Screw 2
10/ B4

1 101.10-01 & Oil reservoir asm 1
2 101.10-02 i e Oil reservoir 1
3 101,10-03 TH £ 3 Qil reservoir gasket 1
4 101.10-04 Lk BEH Rubber cushion 4
5 02-620240721-1 | HEMFLIRET Screw 5/16x24 L=7 1
6 101.10-06 HEFLYRETORY Rubber ring 1
7 101.10-07 1A FE B 1] gl A Knee lifting rotating arm 1
8 101.10-08 X I) oht 4 4L 3% Spring 1
9 101.10-09 HREMMIFORE E-ring 10 1
10 101.10-10 18 IR AT 3L Vertical shaft fitting arm 1
11 101.10-11 BROAFF AT SLURET Screw 2
12 101.10-12 X a) AR ER LT8R | Nut M6 2
13 101.10-13 A o) B AV B 12 R 1T 48T | Screw M6 L=30 2
14 101.10-14 X 1) g AP R 5 T Screw M6 L=17.5 1
15 101.10-15 B Knee press cross shaft |
16 101.10-16 B IR Knee pan plate asm 1
17 101.10-17 PRI IR Knee pan plate cover 1
18 101.10-18 BN Knee pan upright shaft 1
19 101.10-19 PO AT Knee pan plate rubber 1
20 101.10-20 YR Knee pan plate 1
21 101.10-21 RO L Knee pan plate support 1
22 101.10-22 7L sRET Screw M6 L=12 1
23 101.10-23 6 R T 4 Knee lifter push rod 1

~36—




11.53 2 28 2p 4
THREAD STAND COMPONENTS

12 .M
ACCESSORIES

4 5 6

—

_37_



11,33 2 22 2R ¢4

5 # > ki 2 7 Description % B & X
Ref, NO. Part NO. Qty Note
1 101.12-01 pOR-E 8 S Thread stand asm. 1
2 101.12-02 % G BFj 444 Spool retainer 2
3 101.12-03 ®AL Spool pin 2
4 101.12-04 KARY Spool rest cushion 2
5 101.12-05 5% Spool rest 2
6 101.12-06 BRI R KA Screw M6 L=16 2
7 101.12-07 >3 BB Thread guide arm joint 2
8 101.12-08 RBITPRR Spool rest rod rubber cap 1
9 101.12-09 KR LA Spool rest arm 2
10 101.12-10 LA LW Spool rest rod,upper 1
11 101.12-11 BB AT 3k Spool rest rod joint 1
12 101.12-12 B R AP e L 5T Screw M5 L=14 2
13 101.12-13 BRTELET Nut M5 2
14 101.12-14 BEHFTY Spool rest rod,lower 1
15 101.12-15 o2y Thread guide 2
16 101.12-16 SERTHMKS Spring washer 2
17 101.12-17 ST B Nut M5 2
18 101.12-18 2R 5 AT B R B Nut M16x1.5 1
19 101.12-19 LETRERTEE Washer 16x30x2.6 2
20 101.12-20 5 1] R 5 2 4G 2 1B Spring washer 1
12. B4
2352 # 5 . ¥ &' | & iE
Ref, NO. Part NO. # B Description Qty Note
1 101.14-01 B3k i 4 50 4R 1 Machine hinge plate asm. 2
2 101.14-02 ML 4 B &7 Nail 4
3 101.14-03 MLl RS Machine hinge plate 2
4 101.14-04 Ve (K) Screw driver,large 1
5 101.14-05 Wa 7] (vh) Screw driver,mendium |
6 101.14-06 BT (/) Screw driver,smsli 1
7 101.14-07 %o Bobbin 3
8 101.14-08 = Macgube head cover 1
9 101.14-09 Pk A Macgube rest cover 1
10 101.14-10 & B Oil reservoir asm. 1
11 102.14-11 MLt Needle DBx1 #14 149,
12 101.14-12 i (A) quakeproof washer A 1
13 101.14-13 Bifg#s (B) quakeproof washer B 1
14 101.14-14 B H Instruction book 1

_38_




GC6890

HIGH SPEED SEWING MACHINE I

This machine may only be operated by adequately trained operators

only after having completely read and understood the instruction manual.

Parts are subject to changes in design without prior notice.

VETRON TYPICAL EUROPE GmbH
Clara-Immerwahr-Str. 6

67661 Kaiserslautern, Germany
Tel.: +49 6301 320 75-0

Fax: +49 6301 320 75-11

info@vetrontypical.com
www.vetrontypical.com

cemc

TY-GC6890- EN-09/2020



	Leere Seite



